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   Parts list for
Master set # 3-18121                

   OPEN FIRST!!        

17212
  1/17/97 KN

revised SB 4-10-2002

UNIVERSAL/MULTI. APP.  SWAY BAR 
BUSHING SET NUMBERS 

 
Greasable      Sway Bar        Non-Greasable
  Set #            Diameter                Set # 
9-5151    -----    7/16"      -----      9-5101 
9-5152    -----    1/2"        -----      9-5102    
9-5153    -----    9/16"      -----      9-5103      
9-5154    -----    5/8" (16mm) --   9-5104 
9-5155    -----    11/16"    -----      9-5105  
9-5156    -----    3/4" (19mm) --   9-5106 
9-5157    -----    13/16"    -----      9-5107  
9-5158    -----    7/8" (22mm) --   9-5108     
9-5159    -----    23mm     -----      9-5115  
9-5160    -----    15/16" (24mm)   9-5109 
9-5161    -----    1"           -----      9-5110 
9-5162    -----    1 1/16"   -----      9-5111  
9-5163    -----    28mm     -----      9-5130 
9-5164    -----    1 1/8"     -----      9-5112 
9-5165    -----    1 1/4"     -----      9-5113 
9-5166    -----    32mm     -----      9-5116 
9-5167    -----    1 5/16"   -----      9-5114 
9-5168    -----    1 3/8"     -----      9-5136 

Additional parts available 

Parts list:

Energy Suspension recommends that you read 
over all the installation instructions 
and parts list before you start.

Transmission mount:
1  -  1036 mount
1  -  15.810 backing plate
2  -  15.348 (7/16" lockwasher)
4  -  15.342 (7/16" flat washer)
2  -  15.530  (7/16"-14 x 1" bolt)
1  -  17112 installation instructions

Front control arm bushing set:
4  -  "E" shells
4  -  3001 bushings (upper control arm)
4  -  15.011 (13/16"O.D. x .675"I.D. x 1.562" sleeve)
4  -  "J" shells
4  -  3002 bushing (lower control arm)
4  -  15.184 (7/8" O.D. x 3/4"I.D. x 1.90" sleeve)
1  -  17019 installation instructions

Body mount set:
2  -  4057 bushings (top, position #1)
14 - 4038 bushings (top, all other positions)
16 - 4039 bushings (bottom, all positions)
16 - 15.082 (7/8” O.D. X 3/4” I.D. X 1.060” sleeve)
16 - 15.306 (2" O.D. x 3/8"I.D. washer, bottom,
                           all positions)
2  -  15.315 (1-3/4" x 2-1/2" x 3/8" washer, top,
                           position #1)
14 - 15.308(2-1/2" O.D.x3/8"I.D.  washer,
                           top, all other positions) 
1  -  17014 installation instructions
Rear leaf spring bushing set:
1955 vehicles use the following
12 -  2068 leaf spring and shackle bushings
2  -  15.030 (5/8"O.D. x 1/2"I.D. x 2.562" sleeve)
                       use this sleeve in the main eye
1  -  17040 installation instructions

1956-57 vehicles use the following 
8  -  2068 leaf spring bushings 
2  -  15.030 (5/8"O.D. x 1/2"I.D. x 2.562" sleeve)
.                      use this sleeve in the main eye
4  -  2069 frame shackle bushings
use 17040 installation instructions

Parts list continued:

Tie-rod boot set:
4  -  13001 tie-rod boots

Grease:
2  -  9.11101  grease tubs

Front sway bar endlink set:
8  -  4806 endlink grommets
8  -  15.301 (cupped washer)
2  -  15.021 (9/16"O.D. x 3/8"I.D. x 2.6" sleeve)
2  -  15.504 (3/8"-16 x 7" bolt)
2  -  15.701 (3/8”-16 nut)  

Please refer to our newest catalog for more 
information on custom applications including bump 
stops, shock bushings, universal mounts, tie rod boots, 
ball joint boots, transmission mounts, etc. please ask to 
see our catalog at your place of purchase.

 V8 motor mount grommet set:                                          Set # 3-1102
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